seamran a5 FCC RADIO TEST REPORT Report No. : FG370621-01C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.50 8.93 13.48 17.86
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.48 4.48 9.28 9.28 14.19 14.14 18.91 18.93
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.50 4.49 9.28 9.29 14.14 14.13 18.95 18.95
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SPORTON LAB. FCC RA DI

O TEST REPORT

Report No. : FG370621-01C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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seamran a5 FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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seamran a5 FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB
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e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

tiView Spectrum - W " pectry
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.10 d8

Mode Sweep

Ref Level 30.00dBm  Offset 2,

SGL .10 dB Mode Sweep SGL
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1 Spurious 1 Spurious Emissions
Limi PRsS SPURIOUS LINE- ABS_002
Line _SPURJOUS_LIN Phss SPURIOUS_LINE_ABS_0q2
0 I 20 f‘l
| I
10 ! 10 dBm T 1
' L
|
0 ‘, 0 dBmr -
| !
1t Al
iR A
1 \
| \
/ Y )
" J b, |
4 M A 1 Y
/ Wty g A LY b
itk s
y RN y T =
P e W e e i P g e VAN
&0 T i 50 dBrm - N - . 1
652.0 MHz. 3003 pts 1.6 MHz/ 668.0 MHz 693.0 MHz 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Summar

652.000 MHz

662.900 MHz

2 Result Summa;

01:46:30 PM  11/14/2023

100,000 kHz 662.894 56 MHz -21.56 dBm -8.56dB 693.000 MHz 698.000 MHz 100.000 kHz 697.652 85 MHz 19.03 dBm -10.97 d8
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Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10 48

Mode Sweep

RefLevel 30.00dBm  Offset 210 dB

saL Mode Sweep saL
Count 100/100 Count 100/100
1 Sprien 1 Spurious Emissions
o PRSS SPURIOUS_UINE. ABS 7RSS
Line _SPURJOUS_UNE_A85_odz Phes SPURfOUS_LINE_ABS 042
2 zu
10 10 dBm
ittt e, ARt o i s Loy
0 i OjdBrr L
=k |
! |
10 dBe 1 T b !
| |
SPURIOUS_LINE_ ABS_002 I ! |
: 20 a k
/ ‘ '
30 — 30 dBr . ~
— S
40 — e i
r i
|/ D T e TP A S ]
50 = 60 dBr
520 3003 ps 1.6 M/ 68,0 M || [6a3.0 mira 003 g 6 e/ T05.0 Wira
2 Result Summa

2 Result Summa;

01:52:10 BN 11/14/2023

652.000 MHz 662,900 MHz 100,000 kHz 662.894 56 MHz -29.98 dBm -16.98 dB 693,000 MHz 598,000 MHz 100.000 kHz 696.67882 MHz 7.07 dBm -22.93 dB
662,900 MHz 663.000 MHz 50,000 kiz 662.994 86 MHz -27.98 dBm -14.98 dB 698,000 MHz 698,100 MHz 50.000 kHz 698.001 45 MHz 28.79 dBm 1579 dB
663.000 MHz 668000 MHz 100,000 kiz 666.15934 MHz 6.95 dBm 23058 698.100 MHz 709,000 Mz 100.000 kHz 698.10544 MHz -31.72 dBm 1872 dB

01:57:58 B 11/14/2023

Ready

TEL : 886-3-

FAX . 886-3-

327-3456
328-4978

Page Number 1 A6-14 of 29




e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

FR1 n71/5MHz / DFT-S OFDM / 16QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

| e =]
Made Sweep 6L

Ref Level 3000 dBm  Offset 2108 Mode Sweep saL RefLevel 3000 dBm  Offset 2,108
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel PhSS SPURIOLIS LINE-ABS_002
Line _SPURJOUS_UN 2 Phss Line _SPURIOUS _LINE_ABS_0d2
b B
~ y’“\
10 - 10 dB i
a . 0.dBnr l { !
I |
dol [l
il i
{ it 7 ‘
30 T 30 dBnr "J T—
40 7 L I‘..
I LY
g ) \
- e ||]7 N N, N
o~ w N \ P
I D Sl o . -

60 . 50 a1 e —
6520MHz ) 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz 8 3003 pts 16 W] T 308.0 MHz
2 Result Summa 2 Result Summa,

652,000 Mz 662.900 Mtz 100,000 kitz 662.894 56 MHZ -21.74 dBm 8.74dB 93000 MHz 598,000 Mtz 00,000 kits '697.602.86 MHz 18.52 dBm 148 dB

662,900 Mz 663.000 MHz 50.000 kiiz 662.99855 MHz -15.99 dBm -2.89 db 698,000 Mz 698,100 Mz 50,000 kitz 698.00315 MHz -1833 dBm -5.33 dB

663,000 Mz 565,000 MHz 100,000 kHz 66331219 MHz 18.45 dBm -11.55 dB £o8.100 Mt 205 000 Mt 100000 k1 £98.105 44 MH2 2303 dBim 00348

01:47:13 PM 11/14/2023 02:02:21 PM 11/14/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| e B
.

MultiV Spectrum ult
RefLevel 30.00dBm  Offset 210 dB Made Sweep
Count 100/100

Ref Level 3000 dBm  Offset 2,10 dB Mode Sweep saL
Count 100/100
1 purous s
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 PRSS.
Line _SPURJOUS_LINE_ABS_062 phss Line _SPURIOUS_LINE_ABS_0d2 Phss
0 0
10 10 dBm
oA gk o e A s g o
0 / | |ojd -
i
1
10 4B 1 |
SeUROUS_ U A5 002 i |
K g F i B
l
30 30 dBr T
I
40 .
- o]
L —~ ]
~T R §
€0 e 60 dBny e
-
G5LOMHz B 3003 pts. 1.6 MHz/ 668.0 MH: || [533.0 Mz N 3003 pts 16 W] 7580 MHa
2 Result Summa 2 Result Summa
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz ~30.65 dBm -17.65 dB 693,000 MHz 698,000 Mbiz 100,000 kHz 694,725 77 MHz 6.15 dBm 338548
662.900 Mz 663,000 MHz 50,000 kHz 662.99855 MHz -28.71 dBm -15.71 dB 698,000 MHz 698,100 MHz 50,000 kHiz 698,006 44 MHz 30,07 dBm 170748
663,000 MHz 668,000 MHz 100,000 kiz 666.00450 MHz 5.96 dBm -24.04 dB 98,100 Mt 08 000 M1t 100,000 ks §98.11633 MHz 3 197048
T

i) o s

01:50:40 BM  11/14/2023 01:58:38 B 11/14/2023

TEL : 886-3-327-3456 Page Number 1 A6-15 of 29

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm

Oftset 2.10.d8 Mode Sweep

RefLevel 30.00dBm  Offset 2,10 dB

SGL
Count 100/100

Mode Sweep

6L

Count 100/100

1 Spurious 1 Spus Emissions
Lim PRSS SPURIOUS UINE- ABS_002
Line _SPURJGUS._UN Phss SPURIOUS _LINE_ABS_0d2
20 20
n f
10 ) 10 dBm ! \,
o i ‘l 0dBnr ’ * T
r [
\ |
' 1 "\ W
[\ . I
f 1
| \ f )
30 £ + 30 dBr { +—
] ) ] I
a0 | . |
7 T, o P / <
/ |"L|! N JJ A I y ‘.ll”" A
I o ERYT N ;
Tl i, [P \
&0 7 r\ ol oal Wdﬂ{"'w. l ] |/ -
6520 MHz 3003 pts. 1.6 MHz/ 668.0 MHz | | (533.0 Mz 003 pis T i
2 Result Summar 2 Result Summa
652.000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -22.04 dBm -9.04 dB 693.000 MHz 698,000 MHz 100,000 kHz 697.642 86 MHz 17.42 dBm -12.58 dB
662900 Mtz 663,000 MHz 50.000 kiiz 662.992 86 MHz -17.98 dBm -4.98 db 698,000 Mz 698,100 Mz 50,000 kite 698.01004 MHz -18.52 dBm 552 dB
663,000 Mz 565,000 MHz 100000 kiz 663.30719 MHz 17.83 dBm 1217 dB Saa 100 i 208000 i 100,000 b £96.10548 MH2 5 Sem B

01:47:57 PM 1L,

/14/2023

02:01:40 P 11/14,

/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2 Result Summar

662.894 56 MHz

-31.51 dBm

-1351 cB 693.000 MHz
698,000 MHz

698.100 MHz

698.000 MHz
698,100 MHz
709.000 MHz

100.000 kHz
50.000 kHz
100.000 kHz

695.23526 MHz
698.000 05 MHz
698.105 44 MHz

3412 dBm

Multiv Spectru ul
Ref Level 3000 dBm  Offset 2.10 B Mode Sweep saL RefLevel 30,00 dBm  Offset 21008 Mode Sween s6L
Count 100/100 Count 100/100
i Spurica 1 Spurious Emissions
Uim FRss SPURIOUS, LINE. ABS. PSS
Line _SPUROUS_LINE_ABS_0d2 phss SPURJOUS_LINE_ABS_0q2 P
0 0
i0 10 dB
ot g A AT S s, P AETURVRN O NRRTRIIC
0 | |ojaBor b
T |
Ul |

10 dBr T M7 I

SPURIOUS_LINE_ABS_002 |

: ! |z ae

J | »L
| d
30 7 30 dBy T
a0 e N
R PR =
0 7 60 dBr
652.0 Mz - 3003 pts 1.6 MHz/ 6680 Mz || | 63,0 Mz 3003 pis 16 MHa/ 08,0 M
2 Result Summa:

24.94 dB
-17.38dB
-21.12d8

652,000 MHz 662.900 MHz 100,000 kHz
662,900 Mz 663.000 MHz 50,000 kHz 662.99905 MHz -16.40 dB
663,000 Mz 668,000 MHz 100,000 kiz 666.27423 MHz -24.74 dB

S

01:50:01 PM  11/14/2023

01:59:23 B 11/14/2023

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A6-16 of 29



seamran a5 FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n71/5MHz / DFT-S OFDM / 256QAM
Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

W o =
Ref Level 3000 dBm  Offset 210 d8 Mode Sweep saL RefLevel 30,00 dim  OMset 2,10 dB Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LIN 2 phss SPURIOUS_LINE_AgS_od2
20 20
" A
f
\ 10 d8m
10 ‘ 1] 1
0 —— 0.dBnr ‘i * -
" 1 : F
I 1 . |
[l \

30 f' 1 30 dBor 1

f A | |
40 !

,’J A il lll'
,»' : f g -
~— - A Wa Y i L,J.,h _f\'.' “\ -~ ™ rd N\

50 = - e el e e -

I IR R — i o s R SRR [E—
5520 MHz 3003 ps 1.6 M/ 668.0 Mz || | 633.0 Mia . 003 pis T i TR
2 Result Summa 2 Result Summa

652,000 MHz 662,900 MHz 100,000 ktz 662.894 56 MHz -24.14 dBm -11.14 dB 93000 MHz S98.000 MHz 100,000 kiz '697.631 86 MHz 15.97 dBm 14,03 dB

662900 Mtz 663.000 MHz 50.000 kiiz 662.99905 MHz -19.61 dBm -6.61dB 698,000 Mtz 698100 Mtz 50.000 kHz 698.01643 MHz -21.12 dBm 81248

663.000 MHz 565,000 MHz 100,000 kHz 663.27722 MHz 16.16 dBm -13.84 dB £o8.100 Mt 205 000 Mt 100,000 Kt 638.10544 MHz 3575 dBm 27548
01:46:40 I 11/14/2023 02:00:57 P 11/14/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

B =
Ref Level 30,00 dBm  Offset 2,10 dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.10dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 PRSS.
Line _SPUROUS_LINE_ABS_od2 phss e SPUROUS_LINE_ABS.oq2
20 20
10 10 dBm
0 ety R S ar 0 it et MI'JW—."‘M_"ﬁI_ |
| ! |
10 dBm " -
- + 120 di |
|}l |
30 30 dBr- T
o ~ } Ly
L i TS N
P h -
0 ~S 60 dBrm - B — S N
G5LOMHz B 3003 pts. 1.6 MHz/ 668.0 MH: || [533.0 Mz 3003 pts 16 W] " 758.0 MHa
2 Result Summar e
652,000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -33.46 dBm -20.46 dB 693,000 MHz 98,000 MHz 100.000 kHz 696.723 18 MHz
662,900 MHz 663.000 MHz 50,000 kHz 662.99925 MHz -30. -17.94 dB 698,000 MHz 698,100 MHz 50,000 kHz 698,007 B4 MHz
663.000 MHz 668.000 MHz 100.000 kHz 666.638 86 MHz -26.80 dB 698,100 MHz 708,000 MHz 100,000 kHz 698.105 44 MHz
01:49:20 PM  11/14/2023

weacy [ e
02:00:08 PM  11/14/2023

TEL : 886-3-327-3456 Page Number 1 AB-17 of 29
FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level

30.00d8m  Offset 21008 Mode Sweep

RefLevel 30.00dBm  Offset 2,10 dB

SGL Mode Swrep S6L
Count 100/100 Count 100/100
3 purions i
Limit ChecY PSS SPURIOUS UNE-ABS 002
Line _SPUROUS_LINE_ABS_0d2 Line _SPUR{OUS_LINE_ABS_0q2
0 20
10 10 dBm
R P e e

a 1| |oem ¥

[ |

|

1

T 20 0t
1- | 1
30 4 30 dBr . k
-40 el M,
T

0 - 60 B
G5LOMH: 3003 pts 1.6 MHz/ 6680 Mz || | 63,0 Mz 003 pis . e/ TR
2 Result Summar

2 Result Summa;

01:51:26 PM 11/14/2023

01:57:10 #M 11/14/2023

652,000 Mz 662.900 Mtz 100,000 kitz 662.88367 MHZ -30.52 dBm -17.52dB 93000 MHz S98.000 MHz 100,000 kiz '698.116.38 MHz 2,41 dBm 25.59.dB
662.900 MHz 663.000 MHz 50000 kHz 662.99985 MHz -28.99 dBm -15.99 dB 698.000 Mtz 698.100 Mtz 50.000 kHz 698.01024 MHz -31.01 dBm -18.01 dB
663.000 MHz 565,000 MHz 100,000 kHz 666.39411 MHz 435 dBm -25.65 dB £o8.100 Mt 205 000 Mt 100,000 Kt 638,105 44 MHz2 3458 dBm 215848

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A6-18 of 29




seamancas. FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n71/10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge Highest Band Edge

Reflevel 30.00dBm Ofiet 27008 Mode Sweep sa Reflevel 3000dBm  Offset 2108 Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel Phss SPURIOUS, UNE | AES_ 002
Line _SPURJoUS_UNE_ABS o2 Phss Line _SPURIOUS _LINE_ABS_0d2
P B
1 10 dBm
Pt e A AR A A A A o e A Ao P e e
0 Al d i e, ofiem ! :

et J]Ddl!m T L‘I

30 ——
e ¥
40 — A
L A
- "\ Pt | P,
,// M [ ]
-60 ~ 60 dBr
e
65LOMHz - 3003 pts. 2.1 MHz/ 673.0 MHz || [ 688.0 Mz B 3003 pis 2.1 MHa/  709.0 MHaz
2 Result Summar 2 Result Summa
652.000 MHz 662.900 MHz 100.000 kHz 66233921 MHz -26.69 dBm -13.69 dB 688,000 MHz 698.000 MHz 100,000 kHz 689.963 04 MHz 4.21 dBm -25.79 dB
662.900 MHz 663.000 MHz 100,000 Kz 66297517 MHz -24.57 dBm -11.57d8 698,000 Mtz 699.000 Mtz 100.000 kHz 698.03147 MHz -37.11 dBm 241148
663.000 MHz 673,000 MHz 100,000 khHz 667.68032 MHz 417 dBm -25.83 dB 599,000 Mits 709,000 Mits 100,000 ki §99,00500 MHz 3915 dBm 2615 dB
02:37:080 PM 11/14/2023 02:49:52 PM  11/14/2023

FR1 n71/10MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offset 210 d8 Mode Sweep SGL Reflevel 30.00dBm  Offset 2.10 dB Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Cheed PSS SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0q2 Phss
0 0
i0 10 dBen
e s WAL g i
a - o 0By ‘
] | ! 1
| | |
10 ! L
20 dBm - - . ! B |
4 | ’ \
30 = 30 dBy v
— b,
40 | e, PO .
/ B e cU USSRV PR
=
60 - 60 dB
§520MHz B 3003 prs. 1 MHz/ 673.0 MHz || [ 88,0 MHz - 3003 pts 1 MHe/ 55,0 MHs
2 Result Summar P —

652.000 MHz 662,900 MHz 100,000 kHz 662.894 56 MHz . -16.85 dB
662,900 MHz 663,000 MHz 100,000 kitz 662.968 98 MHz 27 -14.29 dB 698,000 Mz 699,000 MHz 100,000 kHz 698.07243 MHz
663.000 MHz 673.000 MHz 100,000 kiz 671.08651 MHz . 25728 699.000 MHz 709,000 Mz 100.000 kHz 699.00500 MHz

688.000 Mz 638.000 Mz 100.000 kHz 692.14086 MHz

02:38:44 BM 11/14/2023 02:48:89 PM  11/14/2023

TEL : 886-3-327-3456 Page Number 1 AB6-19 of 29
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

RefLevel 30.00dBm  Offset 2,10 dB

2 Result Summay

652.000 MHz 662.900 MHz
662,900 MHz 663,000 MHz
663.000 MHz 673,000 MHz

662.88367 MHz
662.989 06 MHz
670.747 25 MHz

-32.85 dBm
-29.75 dBm
2.98 dBm

02:39:30 PM 11/14/2023

Mode Sweep saL
Count 100/100
3 purions i
Limit Chee¥ 3 SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
o W R M o o .
{ 1
|
) |
. 1
’ \
30 30 dBr +
40 K
.
-~ D i PP —
./l
0 y, 60 dBm
5520 MHz 2 Wizl 68,0 Mz 3003 pis 27 Wba/ 708.0 WiHz

2 Result Summa;

FR1 n71/10MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Ref Level 30.00 dBm Offset 2.10 d8.

638,000 MHz 698,000 MHz 100000 kHz 694.398 60 MHz 2.99 dBm -27.01 d8
698.000 MHz 699.000 MHz 100,000 kHz 698.01449 MHz -37.88 dBm -24.88 dB
699,000 Mz 705,000 MHz 100.000 kHz 699.005 00 MHz -41.77 dBm -28.77 dB

eaty & Bl
02:45:16 PM 11/14/2023
RefLevel 30.00d8m  Offset 210 dB Mode Sweep s6L
Count 100/100

1 Spurious Emissions

Limit Chee¥ SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
o - ot 0 gt e S i et e
{ 1
10 N T
SPURIOUS_LINE_ABS 002 |
-20 B : B
f 1
30 30 dBm §
40 "
- \“\-...“_*
- e T et e Y
-0 — 60 dBrm-
| ] 7~)//
§52.0 MHe 1 MHz/ 688.0 MHz 3003 pts 1 MHz/ 709.0 MHz

2 Result Summar

652.000 MHz 662,900 MHz
662,900 MHz 663,000 MHz
663.000 MHz 673.000 MHz

662.16499 MHz
662.994 96 MHz
669.61838 MHz

-33.56 dBm
-30.17 dBm
233 dBm

02:40:15 PM  11/14/2023

2 Result Summa;

688.000 Mz 638.000 Mz 100.000 kHz 693.01998 MHz
698.000 MHz 699,000 MHz 100.000 ke 698.054 45 MHz
§99.000 MHz 709.000 MHz 100.000 kHz

§99.014 99 MHz

02:43:89 B 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A6-20 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

652.000 MHz

Mode Sweep sl Ref Level 30.00Bm  OMfset 2,10 B Mode Sweep seL
Count 100/100 Count 100/100
1 Spuiou i
Limit ChecY P SPURIOUS UNE-ABS 002
Line _SPUROUS_LINE_ABS_0d2 Line _SPUR{OUS_LINE_ABS_0q2
0 20
10 10 dBm
o I e e e T 7 R e Lt DT Sy e ey
f \ \
| | |
i T
| | | |
t } 20 dbr t
| Nl \
30 r 130 dBr \
J .‘
a0 e . ‘
—
e |
e W N "
P = ~
7 T
60 - 60 dBiny
-
652.0 Mz 3003 pts 2.1 MHz/ 673.0 Mz || | 688.0 Mz 3003 pts 2.1 MHz/ 708.0 Mz
2 Result Summar

2 Result Summa;

02:41:28 PM 11/14/2023

02:42:44 PM 11/14/2023

662.900 MHz 100.000 kitz 66219765 MHz 36.68 dBm -23.68 dB 688.000 MHz 698.000 MHz 100.000 kHz 695.047 95 MHz 0.09 dBm -29.91 di
662.900 MHz 663.000 MHz 100,000 kHz 662.99975 MHz -32.87 dBm -19.87d8 698.000 Mtz 699.000 Mtz 100.000 kHz 698.23327 MHz 3642 dBm -33.42d8
663.000 MHz 573,000 MHz 100,000 khz S70.11730 Miix 051 dBm 2398 699,000 Mz 709.000 Mz 100,000 kiz 699.03487 MHz 47.71 dBm 3471 dB

FR1 n71/10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.10 d8.

Mode Sweep

oL RefLevel 30.00dBm  Offset 210 dB

Made Sweep

s6L
Count 100/100 Count 100/100
1 Seurious Eminions
Limit Cheed PSS SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURIOUS_LINE_ABS_042
0 0
i0 10 dBen
0 - e T e e S S
f | | |
|
10 | | |
— AT [ NN
SPURIOUS_LINE_ ABS_002 |
-20 dBm- L | |20 a l\
/ i \
30 Y| 30 dBrr 4
B
a0 — e
m— =
L e
- I e e
s —
|~
&0 = 60 dBnr
652.0 MHz 3003 pt= 1 MHz/ 673.0 Mz || | 585.0 Mz 3003 pts XL TN

652.000 MHz
662,900 MHz
663.000 MHz

662,900 MHz
663,000 MHz
673.000 MHz

100,000 kHz
100,000 ki
100,000 kHz

662.894 56 MHz
662.98816 MHz
671.47652 MHz

-19.25 dB

etadp 688.000 MHz

698,000 MHz

02:37:58 BN 11/14/2023

248 8 699,000 Mz

698.000 MHz
699.000 MHz
709.000 MHz

100.000 kHz
100.000 kHz
100.000 kHz

690.14286 MHz

698.02547 MHz
§99.014 99 MHz

1.55 dBm
-32.53 dBm
-39.95 dBm

My

02:47:12 B 11/14/2023

TEL : 886-3-327-3456

FAX . 886-3-328-

4978

Page Number

1 AB-21 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

6L

Mode Sweep saL Reflevel 30.00dBm Ofset 2.10dB Mode Sweep
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Ches¥ Phss SPURIOUS UNE-ABS 002
Line _SPURJOUS_UINE_ABS_od2 Line _SPURIOUS_LINE_ABS_0g2
0 20
10 10 dBm
o EUVSN T VER Ot et LR AN e NSNS [PV AN
f |
| ‘. |
| |
+ L 20 db !
/ ) ! |
30 { ¥ 130 dBor T h
0 et - n N
PR R e ]
60 - 60 dBrm
I
52,0 MHz 3003 pts 2.6 MiHz/ 678.0MHz | | |ga3.0 Mz 3003 pis 2 Wbia] TR

2 Result Summay

652,000 MHz 662.900 MHz 100,000 kiz 661.57697 MHz -35.79 dBm -22.79 dB
662,900 MHz 663.000 MHz 150,000 kHz 662.99076 MHz -31.03 dBm -18.03 dB
663.000 MHz 678.000 MHz 100.000 kHz 666.558 94 MHz 3.08 dBm

-26.92 dB
_—

02:27:15 PM 11/14/2023

2 Result Summa;

683.000 MHz 698,000 MHz 100000 kHz 691.054 45 MHz .94 dBm -27.06 dB
698.000 MHz 699.000 MHz 150,000 kiHz 698.94256 MHz -38.78 dBm -25.78 dB
699,000 Mz 705,000 MHz 100.000 kHz 707.416 58 MHz -38.52 dBm -25.52d8

02:36:03 PM 11/14/2023

FR1 n71/15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.10.d8 Mode Sweep oL Ref Level 3000 dBm  Offset 2,108 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUROUS_LINE_ABS_0d2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
0 s e re arnm a—— 3 0 B LA e e 0 0 S S .
T |
| \ !
10 | K 1
SPURIOUS_LINE_ABS 002 ‘ | | |
-20dBm: t T a 1
| | Ir
30 F 30 dBr L
a0 i -
'_r_/ . -
-60 I 60 dBrm-
652.0 MHz 3003 pes 6 MHz/ 678.0 MHz 683.0 MHz 3003 pts 6 MHz/ 708.0 MHz

2 Result Summar

652.000 MHz 662,900 MHz 100,000 kHz 662.883 67 MHz -21.77 dB

662,900 MHz 663.000 MHz 150,000 kHz 662.96938 MHz -17.27 dB
663.000 MHz 675,000 MHz 100,000 kHz 666.19930 MHz -21.77 dB
Bt

02:28:56 BM  11/14/2023

2 Result Summa;

685.27023 MHz
698.055 44 MHz
§99.005 00 MHz

2.02 dBm
-35.20 dBm
-39.83 dBm

-21.98 dB

683.000 MHz
698,000 MHz
639.000 Mz

698.000 MHz
699.000 MHz
709.000 MHz

100.000 kHz
150.000 kHz
100.000 kHz

02:35:25 P 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/15MHz / DFT-s-

OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

6L

RefLevel 30.00dBm  Offset 2,10 dB Mode Sweep

Reflevel 3000dBm Offset 27008 Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
0 e o, 7 ouE— S NS DU (NSO -
| \
| | / |
1 t
|
| L |
| 1 . T
) \ /
30 -30 dBr
yi LW m T
PR - L,
a0 y
A B S N ST & S
S
0 60 B
GSTomMAz 3003 pix 2.6 Mia/ 6780 iz || [ Ga3.0miHe 003 pis 2.6 Wi/ 708.0 Mz

2 Result Summay

2 Result Summa;

652,000 MHz 662.900 Milz 100,000 kitz 66287278 MHz +34.76 dBm -21.76 dB 33,000 Mz 898,000 Mz 100.000 kiz 690.17033 MHz 0.66 dBm -29.34 dB

662,900 MHz 663,000 MHz 150,000 ktz 662.97857 MHz -30.68 dBm 698.000 Mz 699.000 Mz 150000 kHz 698.00050 MHz -36.00 dBm -23.00

663.000 MHz 578,000 MHz 100,000 khz 57136913 M 1.68 dBm 699,000 Mz 709.000 Mz 100.000 kHz 699.01459 MHz -40.13 dBm 271348

02:29:41 ™ 11/14/2023 02:33:55 PM 11/14/2023
FR1 n71/15MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
T = =

seL

RefLevel 30.00dBm  Offset 210 dB Made Sweep

Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_02 s

20 20

10 10 dbm

o o = 0 g A

10 | 1 B {

SPURIOUS_LINE_ABS 002 | | |

-20 dBm- - - - | o t

f L1 )
0 [ T {30 dBor +
T ~||F i
" = .
/7,/ e |
/

&0 > 60 dBnr

e

652.0 MHz. B 3003 pes 6 MHz/ 678.0 MHz 683.0 MHz 3003 pts 6 MHz/ 709.0 MHz

2 Result Summar

652,000 MHz 662,900 MHz 100,000 kHz 662.87278 MHz -35.72 dBm -22.72 dB
662,900 MHz 663.000 MHz 150,000 kHz 662.98017 MHz -31.04 dBm -18.04 dB
663.000 MHz 675,000 MHz 100,000 kHz 675.38511 MHz 1.04 dBm -28.96 dB

LLree

02:30:21 PN 11/14/2023

2 Result Summa;

0.37 dBm
-35.66 dBm
-40.61 dBm

-29.63 dB
-22.66 dB
-27.61 d8

689.01648 MHz
698.92957 MHz
§99.014 99 MHz

100.000 kHz
150.000 kHz
100.000 kHz

683.000 MHz
698,000 MHz
639.000 Mz

698.000 MHz
699.000 MHz
709.000 MHz

02:33:16 P 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

RefLevel 30.00dBm  Offset 2,10 dB

2 Result Summay

Mode Sweep SGL Mode Sweep S6L
Count 100/100 Count 100/100
D Sosiol EAL
Limit Che<¥ PRSS SPURIOUS UINE- ABS_002
Line _SPURJoUS_UNE_ABS o2 Line SPURJOUS._LINE_A8S_0d2
0 20
10 10 dBm
o 0 dBr
e Ty e s .
/ | \
t
f i |
\ ! o i
/ | J
| | i ! L
30 1 T ‘imnnm v
| |l ‘.
- L S L
- — {o—
p
60 -
h 7 60 B
652.0 MHz 3003 pts 2.6 MHz/ 678.0 MHz | | [ 683.0 MHz 3003 pts 2.6 MHz/ 709.0 MHz

2 Result Summa;

652,000 MHz 662.900 MHz 100.000 kHz 662.861 89 MHz -38.38 dBm -25.38 dB 683.000 MHz 698,000 MHz 100.000 kHz 688.986 51 MHz 1.66 dBm -31.66 dB.
£62.900 Mtz £63.000 Wiz 150,000 Ktz 662.99216 MHz -33.62dBm 206248 698000 MHz 699,000 MHz 150.000 kHz 698.28921 MHz 4234 dBm -29.34 di
563,000 MHz 678,000 MHz 100,000 ke 66832717 MHz -0.87 dBm -3087 dB 209,000 Miie 208 000 e 100,000 ke 99494 51 Mile 4768 dbm Erre
02:31:43 PN 11/14/2023 02:32:33 M 11/14/2023
FR1 n71/15MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
o & =
Ref Level 30.00 dBm  Offset 2.10d8 Mode Sweep SGL Ref Level 30.00d8m  Offset 2.10dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0G2 PRSS SPURIOUS_LINE_ABS_02
20 20
10 10 dBm
o T = = —| |2 e e e i =
! \ |
10 { [
SPURIOUS_LINE_ ABS_002 I |
20 dBm ] 1 i |
i LI \
30 i | |30 de T |‘1~“'|
A
" — S
e P
T I —
Vi
0 7 60 B
6520MH: 3003 prs. & MHz/ 678.0 MHz || [ 583.0 MHz 3003 pts & MHe/ 708.0 Mz

2 Result Summar

652.000 MHz 662,900 MHz 100,000 kHz 662.89456 MHz -34.54 dBm -21.54 dB
662,900 MHz 663.000 MHz 150,000 kHz 662.99376 MHz -30.33 dBm -17.33 dB
663.000 MHz 675,000 MHz 100,000 kHz 670.005 49 MHz 0.12 dBm

02:28:00 BN 11/14/2023

2 Result Summa;
683.000 MHz 698.000 MHz

699.000 MHz

709.000 MHz

684.790 71 MHz
698.006 49 MHz
§99.005 00 MHz

100.000 kHz
150.000 kHz
100.000 kHz

-0.41 dBm
-32.18 dBm
-39.24 dBm

698,000 MHz
639.000 Mz

02:34:42 PN 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

FR1 n71/20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB
Lowest Band Edge Highest Band Edge

6L

s RefLevel 30,00 dim  OMset 2,10 dB Mode Sween

Ref Level 30.00 dBm  Offset 2,10 d8 Mode Sweep
e e
purious i
Limit Che<¥ PASS SPURIOUS UINE- ABS_002

20 20
10 10 dBm
] At e i L et L e P

.

| } bo aty
| | I
30 i T {30 dBror
a0 p ‘ i o Y
T Bt B B e
&0 7 60 dBr
A
65LOMHz - 3003 pts. 3.1 MHz/ 683.0 MHz || [ 678.0 Mz B 3003 pis 3.1 MHa/  709.0 MHaz
2 Result Summa 2 Result Summa
652.000 MHz 662.900 MHz 100,000 kiz 661.794.76 MHz -35.71 dBm -22.71 dB 578000 Mz 98,000 Mz 100.000 kHz 689.65834 MHz 1.24 dBm -28.76 dB
662.900 MHz 663.000 MHz 200,000 kfiz 662.38057 MHz -33.64 dBm -20.84 db 698,000 Mtz 699,000 Mz 200.000 kiz 698.15938 MHz -34.92 dBm 215248
£63.000 MHz 683,000 MHz 100,000 khHz 677.29570 MHz 1.64 dBm -2836 dB 699.000 MHe 709,000 Miiz 100,000 kHz 708.68531 MHz 37.93 dBm 24183 dB
oo R & Mena ey (R o M.
02:18:03 P 11/14/2023 02:20:05 PM 11/14/2023

FR1 n71/20MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

RefLevel 30.00d8m  Offset 210 dB Mode Sweep s6L

Reflevel 3000dBm Offset 27008 Mode Sweep saL
Caunt 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _sPURfoUS_Lne_Ags_of2 Phss Line _SPURIOUS_LINE_ABS_0d2 phes
20 20
10 10 dBm
o e v = ] w — L e e e R o
[ 1 / “
| I
° i Il
SPURIOUS_LINE | ABS_002 \
-20 dBm ‘ T boas
| \ |
30 v i 30 dBr -
] o] | | M, “‘ﬂ
a0 - - = —
—1 ——
- p—
/
50 v 60 dmr
e
§520MHz B 3003 prs. 1 MHz/ 683.0 MHz || [ 578.0 MHz . 3003 pts 1 M2/ T 309.0 M
2 Result Summa 2 Result Summa
652,000 MH:z 662,900 M¥iz 100,000 kb 662.894 56 MHz 35.42 dBm -22.42dB 78,000 Mz 50,000 Mz 100,000 kre 680,303 10 MHz 0.77 dBm T
£62.900 Mite 663,000 Witz 200,000 kite 562,93 11 Mz -30.40 dBm 174048 698,000 Mz 699,000 MHz 200000 kH 698.02747 MHz -33.51 dBm 2051 dB
663,000 Mz 683.000 MHz 100,000 kiz 67679620 MHz 0.95 dBm -29.05 dB 553,000 M S0 000 M om0 b £99.28472 MHx 3333 dBm Tt
et  Men sy (R o
02:16:32 PN 11/14/2023 02:21:40 PN 11/14/2023

TEL : 886-3-327-3456 Page Number 1 AB-25 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/20MHz / DFT-s-

OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

6L

RefLevel 30.00dBm  Offset 2,10 dB Mode Sweep

Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2

20 0

10 10 dBm

] e SR A AT i OB PR A A A R T e

| |

10 1 ¥

SPURIOUS_LINE

20 dBm ¥ 1

]
|
30 T 0 dBrr
A |
a0 — L — _
g e E—
/s

0 Y, 60 B

ot

SS20MH: 3003 ps 3.1 M/ 683.0 iz || | 678.0 Mia 3003 pis 3.1 MHa/ 708.0 WiHz

2 Result Summay

2 Result Summa;

652,000 Mz 662.900 Mflz 100,000 kitz 662.894 56 MHz -36.10 dBm -23.10 dB 678.000 MHz 698,000 MHz 100.000 kHz 11788 MHz 0.25 dBm -29.75 dB
662,900 MHz 663,000 MHz 200,000 kHz 662.97927 MHz -31.60 dBm 698,000 Mz 699.000 Mz 200:000 kHz 698.563 94 MHz -35.05 dBm -22.05 dB
663.000 MHz 583,000 MHz 100,000 khz 576.69630 Miix .05 dBm 699,000 Mz 709.000 Mz 100.000 kHz 699,444 56 MHz -39.85 dBm -26.36 dB
02:15:51 PM  11/14/2023 02:22:26 PM  11/14/2023
FR1 n71/20MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
_ = L]
saL

RefLevel 30.00dBm  Offset 210 dB Made Sweep

Ref Level 3000 dBm  Offset 2.10 48 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 s SPURIOUS_LINE_ABS_02 s

20 20

10 10 dBm

a o vy p———— = g

= z ‘ ) 3

10 : i R

SPURIOUS. N ABS 002 I ‘ \

-20 dBm- - - ‘ i 20 db

| | |
30 F‘ t 30 db
a0 — i \
I
-

&0 y, 60 dBnr

I

652.0 MHz. 3003 pes 1 MHz/ 683.0 MHz 678.0 MHz 3003 pts .1 MHz/ 709.0 MHz

2 Result Summar

652,000 MHz 662,900 MHz 100,000 kHz 661.67498 MHz -36.67 dBm -23.67 dB
662,900 MHz 663.000 MHz 200,000 kHz 662.98307 MHz -32.43 dBm -19.43 dB
663.000 MHz 683.000 MHz 100.000 kHz 676.57642 MHz 40.55 dBm -30.55 dB

s Theasas

02:15:06 BN 11/14/2023

2 Result Summa;

-0.60 dBm
-37.37 dBm
-41.20 dBm

688.499 50 MHz
698.564 94 MHz
§99.474 53 MHz

698.000 MHz
699.000 MHz
709.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

678.000 MHz
698,000 MHz

639.000 Mz

02:23:07 P 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

Ref Level 30.00dBm  Offset 2,10 dB Made Sweep set

Mode Sweep SGL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Che<¥ PASS SPURIOUS UINE- ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
o 0 dBnr T
N BT . [SyUVNI BRSPS SUSTVRIER AT W R
f \ \
| |
| 204
| |
30 1 T B0 dBr
v | f
-0 p— -
) e S
-
&0 - 60 dBr
____/
652.0 MHz B 3003 pts 3.1 MHz/ 683.0 MHz | | [ 678.0 MHz 3003 pts 3.1 MHz/ 709.0 MHz

2 Result Summay

2 Result Summa;

652.000 MHz 662.900 MHz 100,000 kHz 661.67498 MHz -39.38 dBm -26.38 dB 678.000 MHz 698.000 Mz 100.000 kHz 692.01598 MHz -2.73 dBm -32.73d8B
e g 15 o 735864 Mie T vy s e s See P ERTT
oty NN NI ey S
02:12:01 PM  11/14/2023 02:24:29 PM 11/14/2023
FR1 n71/20MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
s - 558 = =
=

RefLevel 30.00dBm  Offset 210 dB Made Sweep

Ref Level 3000 dBm  Offset 2.10.d8 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Cheek Phss SPURIOUS_UINE: ABS, 0.
Line _SPURJGUS_LINE_ABS 02 s SPURJOUS_LINE_A8S_0q2 o
o 0
10 10 dBm
! - g Py -
10 T T !
SPURIOUS_UINE_ABS_002 |
20 dm 20 d !
| i |
30 b 4| |30 e :
40 = e
A B I
-
7
rd
&0 g 60 dBnr
et
520 MHz 3003 pts 1 Mie/ 683.0 MMz || | 578.0 Miz 3003 ps T e 709.0 MHz

2 Result Summar

652,000 MHz 662,900 MHz 100,000 kHz 662.87278 MHz -33.77 dBm -20.77 dB
662,900 MHz 663.000 MHz 200,000 kHz 662.97557 MHz -29, -16.21 dB
663.000 MHz 683000 MHz 100,000 kHz 67212088 MHz -31.24 dB

02:17:18 BM 11/14/2023

2 Result Summa;

690.077 92 MHz
698.324 18 MHz
§99.104 90 MHz.

-1.64 dBm
-31.02 dBm
-36.49 dBm

100.000 kHz
200,000 kHz
100.000 kHz

678.000 MHz

698.000 MHz
699.000 MHz
709.000 MHz

698,000 MHz
639.000 Mz

02:20:85 PM  11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

Conducted Spurious Emission

FR1 n71/5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 30.00dBm  Offset 2.10 B Mode Auio Sweep s6L Reflevel 3000 dBm  Offsct 2.10 dB Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm 40 e
50 et 50 . "
30.0 MHz 41005 pts. 697.0 MHz/ 7.0 GHz 30.0 MHz 41005 pts. 697.0 MHz/ 7.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 652,000 MHz 100.000 kHz 621.42037 MHz -53.63 dBm -40.63 30,000 MHz 652.000 MHz 100.000 kHz 636.430 30 MHz -54.58 dBm -41.58 dB
709.000 MHz 1.000 GHz 100000 kHz 980.01444 MHz -50.07 dBm -46.07 dB 709.000 Mz 1.000 GHz 100.000 kHz 779.64961 Mz -59.21 dBm 46.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 207284 GHz -47.29 dBm -34.29 1.000 GHz 3.000 GHz 1.000 MHz 2.997 50 GHz -47.28 dBm 4.28 dB.
3.000 GHz 5.000 GHz 1.000 MHz 3.21013 GHz -46.37 dBm -3337dB 3.000 GHz 5.000 GHz 1.000 MHz 4.13631 GHz -46.37 dBm -33.37 dB
5.000 GHz 7.000 GHe 1.000 MHz 6.99950 GHz -43.88 dBm -30.88 dB 5000 GHr 7.000 GHz 1.000 Mz 6.95388 GHz -43.83 dBm 30.83 dB.
01:53:52 P 11/14/2023 O1:54:41 B 11/14/2023
Ref Level 30.00dBm  Offset 210 d8 Mode Auto Sweep 5GL
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm
(e
50 -
i u—
30.0 MHz 41005 pts. 697.0 MHz/ 7.0 GHz
2 Result Summan
30,000 MHz 652,000 MHz 100.000 kHz 647.584.09 MHz -53.94 dBm -40.94 dB
709.000 MHz 1.000 GHz 100000 kHz 728.22178 MHz -50.05 dBm -46.05 dB
1.000 GhHz 3,000 GHz 1.000 MHz 2.88884 GHz -47.37 dBm 3437 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.21013 GHz -46.34 dBm -3334d8
5.000 GHz 7.000 GHe 1.000 MHz 6.50125 GHz -43.73 dBm -30.73 dB
61:88:18 PM 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG370621-01C

Frequency Stability
Test Conditions FR1 n71 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0061
40 Normal Voltage 0.0028
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0083
0 Normal Voltage 0.0082
PASS
-10 Normal Voltage 0.0062
-20 Normal Voltage 0.0126
-30 Normal Voltage 0.0072
20 Maximum Voltage 0.0123
20 Normal Voltage 0.0000
20 Battery End Point 0.0083
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : AB-29 of 29

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n77 HPUE_Part270

Peak-to-Average Ratio

Mode FR1 n77 HPUE / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.34 5.12 6.12 6.46 PASS
Mode FR1 n77 HPUE / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.92 PASS
TEL : 886-3-327-3456 Page Number : A7-1 of 44

FAX . 886-3-328-4978






